
Edition des nomenclatures
Filtre(s) :

● type: MOTEUR T8V.320 T8V.350 T8V.370
STANDARD

Edité le 07/12/2018

MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / ENGINE BLOCK

Part number Item Désignation article Quantity

970312034 3 PLUG 8

970312038 4 CAP,FREEZE 4

970312533 9 PULG,TIGHT,No.2 5

970312525 10 PIN,STRAIGHT 2

970312525 11 PIN,STRAIGHT 2

970312268 18 GASKET 4

06.08069-0026 20 DRAIN PLUG M20X1,5-ST-A3C 1

903200409 21 GASKET 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL SUMP - OIL PUMP

Part number Item Désignation article Quantity

970314137 3 BOLT, FLANGE 4

970312268 14 GASKET 2

970316133 15 BOLT, FLANGE 4

970314137 16 BOLT, FLANGE 3

970316199 26 GAGE ASSY, OIL PRESSURE SENDER 1

970316198 27 NUT, FLANGE 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL COOLER

Part number Item Désignation article Quantity

970316188 1 BOLT, FLANGE 3

970312267 4 COCK,DRAIN 1

970312071 5 PLUG 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL DIPSTICK

Part number Item Désignation article Quantity

970300057 2 STUD,M 8X 20 1

39160735 3 BOLT 1

51.05805-5534 4 OIL DIPSTICK 1

39460924 5 NUT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / TIMING GEAR CASE

Part number Item Désignation article Quantity

970312544 5 PIN,STRAIGHT (For cylinder hea d set L=15: OD=8) 1

970314135 12 BOLT, FLANGE 4

970316133 25 BOLT, FLANGE 2

970314134 28 BOLT, FLANGE 4

970312100 30 STUD 2

970316198 32 NUT, FLANGE 6

970314137 36 BOLT, FLANGE 10



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / CYLINDER HEAD

Part number Item Désignation article Quantity

970314105 12 PLUG, W/HEAD STRAIGHT SCREW, No.1 4

970312014 17 PIN, RING 1

970314105 19 PLUG, W/HEAD STRAIGHT SCREW, No.1 4

970312014 24 PIN, RING 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / VALVES AND SPRINGS

Part number Item Désignation article Quantity

970314122 9 LOCK, VALVE SPRING RETAINER 64



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / CAMSHAFT

Part number Item Désignation article Quantity

970316188 27 BOLT, FLANGE 4

970316188 28 BOLT, FLANGE 4

970312116 38 BALL BEARING 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / ACCELERATOR

Part number Item Désignation article Quantity

95311062 1 SPEED ADJUSTER BRACKET 1

945200093 2 VIS EMBASE 8X12 2

970312775 3 Insulator M/M, M4 4

95311061 4 SPEED ADJUSTER BRACKET 1

39360919 5 Nut,lock, M4 4

970314079 6 ACCELERATOR 1

39160659 7 BOLT 2

39460922 8 NUT 3

970316072 9 GASKET 1

39160735 10 BOLT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / CRANKSHAFT-PISTONS

Part number Item Désignation article Quantity

970312625 19 SHAFT,IDLE GEAR,No.1 1

970312111 22 KEY 1

970312624 26 PLATE,IDLE GEAR THRUST 1

970312631 33 BEARIG, RADIAL BALL 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / INJECTION AND FEED PUMP

Part number Item Désignation article Quantity

970316198 1 NUT, FLANGE 2

970312298 11 RING,O 1

970314108 15 BOLT, UNION 2

970316175 22 CLAMP, INJECTION PIPE, NO.2 5

970316176 23 CLAMP, INJECTION PIPE, NO.2 1

970316108 25 NUT, FLANGE 2

970316108 26 NUT, FLANGE 1

970314139 36 BOLT, FLANGE 4



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / INJECTION NOZZLES AND PIPES

Part number Item Désignation article Quantity

970314153 4 RING, O 8

970314108 9 BOLT, UNION 2

970312700 12 WASHER 8



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / FUEL FILTER

Part number Item Désignation article Quantity

970316787 2 FILTRE GAZOLE CARTOUCHE 1

970312242 3 PLUG W/WATER LEVEL SWITCH 1

970314054 4 GASKET (FOR WARNING SWITCH) 1

970317073 5 COVER FUEL FILTER T8V 1

970315519 6 RUBBER, CUSHION 1

970315520 7 BOLT 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / GLOW PLUG

Part number Item Désignation article Quantity

970312321 4 GROMMET SCREW 8



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / FUEL FILTER SUPPORT

Part number Item Désignation article Quantity

39160640 2 BOLT 2

970300375 3 SPACER 1

39160638 4 BOLT 1

970119136 6 WASHER,SPRING D10 1

970300044 7 BOLT,HEX M10X1,25X 25 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / AIR FILTER

Part number Item Désignation article Quantity

51312006 2 BREATHER FILTER 2

970311164 3 PLUG 1

970434506 5 CLAMP,HOSE 13-20 2

970302232 6 CLAMP,PIPE D22 2

39160735 7 BOLT 2

970310214 8 CLAMP 20 X 32 X 9 1

970300071 9 CLAMP,HOSE 50-65 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL FILTER

Part number Item Désignation article Quantity

43320319 1 ENTRETOISE HEXA 57mm 3

39160638 3 BOLT 3

970316788 5 FILTRE HUILE 1

970300057 10 STUD,M 8X 20 4

39460916 11 NUT 4

39160735 13 BOLT 1

48410071 14 GASKET 4

970313626 16 BOLT,EYE JOINT 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL SEPARATOR

Part number Item Désignation article Quantity

970312208 2 CAP 1

970314137 4 BOLT, FLANGE 3



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / EDU ASSEMBLY

Part number Item Désignation article Quantity

39020444 4 STUD M6-55,J12,8.8,ZN 1

970304053 5 STUD 1

39460922 6 NUT 1

39460916 7 NUT 1

39160659 8 BOLT 3

970314075 9 MONT, RUBBER 4

39160735 12 BOLT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / ECU ASSEMBLY - BREAKERS

Part number Item Désignation article Quantity

39020444 4 STUD M6-55,J12,8.8,ZN 1

970304053 5 STUD 1

39460922 6 NUT 1

39460916 7 NUT 1

39160659 8 BOLT 3

970314075 9 MONT, RUBBER 4

39160735 12 BOLT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / TURBOCHARGER

Part number Item Désignation article Quantity

970300057 1 STUD,M 8X 20 8

970310725 2 GASKET 2

39460916 5 NUT 8

970300430 6 GASKET,RING D10 6

970312249 10 GASKET 1

970300717 11 BOLT,BANJO M10X1,25 1

39160735 12 BOLT 2

970310508 14 GASKET NA 2

970119149 17 WASHER, SPRING D 6 4

970604615 18 BOLT,SOCK M 6X 20 4

970301604 20 CLAMP,HOSE 15-24 4



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / FRESH WATER PUMP

Part number Item Désignation article Quantity

970316198 4 NUT, FLANGE 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / EXHAUST MANIFOLD

Part number Item Désignation article Quantity

39460920 7 NUT 16



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / EXHAUST ELBOW

Part number Item Désignation article Quantity

655402075 5 BARBED END BRASS FITTING 1-25 2

39153307 9 BOLT 2

39160662 10 BOLT 7

39160735 11 BOLT 2

43320297 12 SPACER 1

970307265 13 PLUG,HEX 1/8 3



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / TURBO, COOLING

Part number Item Désignation article Quantity

39160642 3 BOLT 2

970300289 4 GASKET,RING D17 1

970639853 5 """PLUG,HEX 3/8""""G""" 1

970634621 12 CLAMP,HOSE 4

970300922 13 CLAMP,HOSE 26-38 4

970300057 14 STUD,M 8X 20 4

39460916 15 NUT 4

970300325 16 RING,SEAL D12 1

970316135 17 SENSOR,WATER TEMPERATURE 1

39160661 20 BOLT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / HEAT EXCHANGER - DETAILS

Part number Item Désignation article Quantity

970312800 1 SPACER 1

970310755 3 BOLT 8

970312781 5 O RING 4

970313176 7 FILLING PRESSURE CAP 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / HEAT EXCHANGER

Part number Item Désignation article Quantity

970119135 2 WASHER,PLAIN D10 10

970119136 3 WASHER,SPRING D10 12

970635508 4 BOLT,HEX M10X 25 10

51.96501-0544 12 TORIC SEAL 51X2,5-HNBR-70-RTBR 1

970119139 15 WASHER,CORRUGATED D8 2

970647316 16 BOLT,HEX M 8X 35 2

970300289 17 GASKET,RING D17 1

970639853 18 """PLUG,HEX 3/8""""G""" 1

970300071 19 CLAMP,HOSE 50-65 8

39160735 21 BOLT 2

970607318 23 NUT, M12 1

970300044 24 BOLT,HEX M10X1,25X 25 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / SEA WATER PUMP

Part number Item Désignation article Quantity

39460920 2 NUT 2

39460918 7 NUT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / SEA WATER PUMP - DETAILS

Part number Item Désignation article Quantity

970317089 2 CAM 1

970317090 3 PUMP IMPELER 1

970317091 6 GASKET 1

970317092 7 WEAR PLATE 1

970303675 8 PIN,WATER PUMP F5B-9000 1

970317093 11 RONDELLE 1

970317094 26 CIRCLIP 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / SEA WATER PUMP GEAR

Part number Item Désignation article Quantity

39460917 8 NUT,FLANGE 2

970649725 9 STUD 2

39160639 11 BOLT 1

39460920 12 NUT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / INTAKE MANIFOLD

Part number Item Désignation article Quantity

970316188 9 BOLT, FLANGE 32

970312014 13 PIN, RING 12

970314086 14 SENSOR 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / EXHAUST MIXER

Part number Item Désignation article Quantity

970634621 5 CLAMP,HOSE 1

970634620 6 CLAMP,HOSE 60-80 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / AIR COOLER

Part number Item Désignation article Quantity

39020630 3 STUD M8-70,J12,8.8,ZN 2

39460916 4 NUT 15

970119139 8 WASHER,CORRUGATED D8 8

970498003 9 BOLT,SOCK M 8X 25 8

39160638 12 BOLT 4

970300057 13 STUD,M 8X 20 4

970312881 16 Nipple for pipe OD 4mm 1

51306122 17 PIPE 1

970607318 21 NUT, M12 1

39160662 22 BOLT 1

970119149 23 WASHER, SPRING D 6 1

970644006 24 BOLT,HEX M 6X 20 1

970119136 25 WASHER,SPRING D10 1

970300044 26 BOLT,HEX M10X1,25X 25 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / AIR COOLER - DETAILS

Part number Item Désignation article Quantity

970310755 4 BOLT 8



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / REFROIDISSEUR D'AIR - DURITS

Part number Item Désignation article Quantity

970300071 6 CLAMP,HOSE 50-65 4

970634620 7 CLAMP,HOSE 60-80 4

39160735 9 BOLT 3

48100628 10 RSGU CLAMP 60 1

39160662 11 BOLT 1

39460916 12 NUT 1

48100570 13 RSGU CLAMP 45 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / FUEL AND OIL COOLER

Part number Item Désignation article Quantity

43320283 2 SPACER 1

39160640 5 BOLT 2

39160642 6 BOLT 1

970634620 9 CLAMP,HOSE 60-80 4

970300071 10 CLAMP,HOSE 50-65 2

48300092 12 UNION 2

970300325 13 RING,SEAL D12 4

970310296 14 UNION 2

903200350 15 HOLLOW SCREW 2



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / OIL DRAIN PUMP

Part number Item Désignation article Quantity

970300325 1 RING,SEAL D12 3

903200350 4 HOLLOW SCREW 1

970119138 5 WASHER,SPRING D 8 1

970832061 6 BOLT 1

970310164 7 Cap 1

970439306 8 CLAMP 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / ALTERNATOR

Part number Item Désignation article Quantity

970119136 3 WASHER,SPRING D10 6

970644115 4 BOLT,HEX M10X 90 2

970304013 5 BOLT,HEX M10X1.25X 35 1

970609602 6 WASHER,CORRUGATED D 6 1

970439910 7 BOLT,HEX M 6X 16 1

43320297 8 SPACER 1

39160638 9 BOLT 1

970119138 17 WASHER,SPRING D 8 2

970409603 18 BOLT,HEX M 8X 25 2

970302935 19 WASHER,PLAIN D10 1

39160407 20 BOLT 1

970300044 21 BOLT,HEX M10X1,25X 25 2

39160662 22 BOLT 1

970119137 23 WASHER,CORRUGATED D10 3

39160454 24 BOLT 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / ELECTRICAL EQUIPMENTS

Part number Item Désignation article Quantity

39160735 2 BOLT 9

39460922 4 NUT 11

970164026 5 BOLT,SOCK M 6X 16 4

06.04205-4406 6 PAN-HEAD SCREW M4X12-8.8-H-A3C 4

39360919 7 Nut,lock, M4 4

95311059 8 SUPPORT CAPTEUR PRESSION AIR 1

39160664 9 BOLT 2

970314084 10 SENSOR, TURBO PRESSURE (FOR DIESEL TURBO) 1

970312285 11 FILTER,GAS 1

39160659 12 BOLT 2

970316203 13 HOSE, VACUUM 1



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / GEAR BOX FLANGE

Part number Item Désignation article Quantity

970119136 3 WASHER,SPRING D10 8

39129510 4 BOLT 8

970119137 5 WASHER,CORRUGATED D10 12

970649721 6 BOLT,HEX M10X 30 12



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / DAMPER

Part number Item Désignation article Quantity

970119137 4 WASHER,CORRUGATED D10 6

970649721 5 BOLT,HEX M10X 30 6



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / PROTECTION

Part number Item Désignation article Quantity

925103852 6 WASHER 6



MOTEUR T8V.320 T8V.350 T8V.370 STANDARD / SUPPORT AND MOUNTING

Part number Item Désignation article Quantity

970119136 2 WASHER,SPRING D10 8

970649721 3 BOLT,HEX M10X 30 8

970647606 7 WASHER,CORRUGATED D12 8

39129510 8 BOLT 8


